
  

User:  jdmpx  |  Contact Us

Parts Catalog - Option Detail   

Electronic Parts Catalog - Option Detail

Option Group Graphic Film Card Date

HX1133 08.10 hx100ge F 15-JAN-95

Engines NH/NT 855, NT495, NT743, NTA855 N106

SMALL | MEDIUM | LARGE
 

Cart Ref No Part Number Part Description Required Remarks

View My Cart

  HX1133 Heat Exchanger   

1 S 154 C Hexagon Head Cap Screw 1 9/16 - 12 x 1 3/8 inch

https://qsservices.cummins.com/qshd/feedback.php?productid=1
javascript:swap_img('hx100ge','/rtgraphics/english/parts/hx/1/hx100ge_sm.png');
javascript:swap_img('hx100ge','/rtgraphics/english/parts/hx/1/hx100ge_md.png');
javascript:swap_img('hx100ge','/rtgraphics/english/parts/hx/1/hx100ge_lg.png');


2 S 609 Lock Washer 4 9/16 in.

3 S 689 Plain Washer 1 1/2 in.

4 137972 Hexagon Head Cap Screw 3 9/16 - 12 x 1 1/4 inch

  3008844 Heat Exchanger   

5       S 610 Lock Washer 24 7/16 in.

6       S 910 B Pipe Plug 4 1/4 NPT.

7       S 961 E Pipe Plug 2 1/4 NPT

8       68241 Zinc Electrode Plug 6  

9       3011323 Heat Exchanger Housing 1  

10       3011324 Heat Exchanger Cover 1  

11       3011325 Heat Exchanger Gasket 2  

 12       3011327 Cooler Core 1  

13       3011329 Heat Exchanger Cover 1  

14       3011332 Heat Exchanger Gasket 1  

15       3011337 O-Ring Seal 1  

16       3050862 Socket Head Cap Screw 12 7/16 - 14 x 1 3/4 inch

17       3050863 Socket Head Cap Screw 12 7/16 - 14 x 1 1/2 inch

18 S 172 B Hexagon Head Cap Screw 6 3/8 - 16 X 1 1/8 in.

19 S 604 Lock Washer 8 3/8 in.

20 3008832 Water Transfer Connection Gasket 2  

21 3010376 Heat Exchanger Inlet Connection 1  

22 43828 D Hose Clamp 4 2 1/16 - 3 in.

23 67185 Plain Hose 2  

24 3013305 Water Transfer Tube 1  

25 3015283 Captive Washer Cap Screw 1 5/16 - 18 x 3/4 in.

26 S 199 B Hexagon Head Cap Screw 2 3/8 - 16 3 3/4 in.

27 43828 F Hose Clamp 2 2 9/16 - 3 1/2 in.

28 104296 Plain Hose 1  

29 3010327 Heat Exchanger Outlet Connection 1  



30 S 113 Hexagon Head Cap Screw 1 1/2 - 13 x 1 1/2 in.

31 S 176 Hexagon Head Cap Screw 2 1/2 - 13 x 5 in.

32 S 193 Hexagon Head Cap Screw 2 1/2 - 20 x 1 1/4 inch

33 S 200 Heavy Hexagon Nut 1 1/2 - 13 UNC.

34 S 608 Lock Washer 5 1/2 in.

35 S 670 Plain Washer 2 1/2 in.

36 3010324 Heat Exchanger Bracket 1  

37 3010325 Heat Exchanger Brace 1  

38 3013306 Heat Exchanger Inlet Connection 1  

39 3055769 Sea Water Pump Gasket 2  

40 3010378 Heat Exchanger Outlet Connection 1  

 3011715 Captive Washer Cap Screw 8 3/8 - 16 X 1 3/16 in.

 
© 2019 Cummins Inc., Box 3005, Columbus, IN 47202-3005 U.S.A. 

Terms of Use and Disclaimers  |  Recommended System Requirements 
Need Assistance? Please click on the Contact Us button in the top right corner of any page.

https://quickserve.cummins.com/qs3/qsol/terms.html
https://quickserve.cummins.com/qs3/qsol/system_requirements.html

